
Preliminary techno-economics assessment of developed desalination/salt
recovery facility based on membrane and thermal techniques

Mohamed H. Sorour, Heba A. Hani, Hayam F. Shaalan*, Ghada A. Al-Bazedi

Chemical Engineering and Pilot Plant Department, National Research Center, El-Bohouth Street, P.O. Box 12622, Dokki, Giza,
Egypt, Tel. +201223284428; email: hayam64@hotmail.com (H.F. Shaalan)

Received 10 March 2014; Accepted 16 June 2014

ABSTRACT

Successful management of desalination plants should incorporate integrated processing of
seawater feed and brines. An integrated 20,000m3/d zero desalination discharge (ZDD)
facility, merging desalination and salt recovery, has been developed incorporating both
membrane and thermal processes. Chemically pretreated seawater has been directed to
nanofiltration (NF) separator for almost complete removal of divalent salts. NF brine loaded
with magnesium has received further concentration by multiple effect evaporator and the
reject obtained from reverse osmosis (RO) processing of NF permeate has been further
directed to state-of-the-art ion selective electrodialysis (ED) to enable downstream produc-
tion of magnesium and sodium salts. The material balance of the developed integrated
desalination/salt recovery ZDD facility enabled total water recovery of about 70%. The
average product salinity after mixing approached 74mg/l. The total amount of recovered
raw magnesium, calcium and sodium chloride salts were 215, 47 and 754 ton/year, respec-
tively. The financial indicators revealed that the total capital and annual operating and
maintenance costs (O&M) as well as unit cost were 99.5M$, 13M$/year and 2.48 $/m3,
respectively. The total annual revenues of water and chemicals approached 27.5M$/year.
Thus, the initial net profit was about 11.1M$/year. About 0.98 $/m3 could be realized via
selling of recovered salts. These results confirm the promising features of the developed
desalination/salt recovery ZDD facility. It is worth mentioning that with different possible
financial risk factors, such as market fluctuations and taxes, the net profit would decrease to
approach 7.7M$/year and 3.1M$/year, respectively.

Keywords: Desalination; Salt recovery; Membrane; Thermal; Techno-economics; Revenues

1. Introduction

The main drawbacks of brackish and seawater
desalination include the burden on the environment

due to the disposal of high concentration brines and
also the high operating and production costs of these
non-conventional potable water production schemes
[1,2]. Partial softening of hardness calling ions will
enable trouble-free operation and extended MF and
efficient utilization of accessible energy [3,4].*Corresponding author.

Presented at the Conference on Desalination for the Environment: Clean Water and Energy
11–15 May 2014, Limassol, Cyprus

1944-3994/1944-3986 � 2014 Balaban Desalination Publications. All rights reserved.

Desalination and Water Treatment 55 (2015) 2416–2422

Augustwww.deswater.com

doi: 10.1080/19443994.2014.947775

mailto:hayam64@hotmail.com
http://dx.doi.org/10.1080/19443994.2014.947775


Integrating the concept of partial or complete soften-
ing with those selective salt separations would reveal
considerable revenue from commercialization of the
produced salts. The other impact on operating costs,
MF and energy saving are also fully recognized [5–7].

Chemical softening using lime, sodium carbonate
and/or sodium hydroxide has been practiced success-
fully for seawater pretreatment and combined separa-
tion of Ca and Mg in numerous plants [8–10]. Also, the
intensive efforts regarding membrane softening by
nanofiltration (NF) modules confirm cost-effective
application of this technology for most divalent ions
(80–90%) and significant fraction of monovalent ions
(30–40%) [6]. It should be emphasized that NF permeate
is almost deprived of hardness elements, other divalent
pollutants, soluble organics and manifests lower osmo-
tic pressure. Consequently, the downstream of desalt-
ing facility (thermal or reverse osmosis [RO]
membrane) will not be subjected to scaling problems,
flux decline and would manifest energy utilization [11–
14]. The NF brine could be subjected to chemical treat-
ment to eliminate significant fraction of calcium salts
and leaving most of magnesium salts to be recovered in
the subsequent cost-effective processes [5,15,16].

The current developments in electrodialysis (ED),
ion exchange membranes and cell design enable suc-
cessful fractionation of RO brines into rich magnesium
stream (diluate) and sodium chloride concentrated
stream (reject). The diluate permits direct recovery of
magnesium hydroxide using further treatment with
sodium hydroxide. The ED concentrate, characterized
by high monovalent concentration (up to 20%), could
be directed to thermal concentration [17–20]. Other
salt recovery practices have been reported by the Uni-
ted States Bureau of Reclamation (USBR) regarding
treatment of concentrate from desalination plants
[21,22]. The issues of zero desalination discharge
(ZDD) have been the subject of numerous interna-
tional endeavors [18].

In this paper, the concepts pertinent to technically
feasible 20,000m3/d desalination/salt recovery facility
will be described. Moreover, windows of opportuni-
ties pertinent to salt recovery revenues will be high-
lighted against annual capital and total O&M costs.

2. Approach and methodology

The analysis of the developed ZDD facility
depends on the outcome of previous endeavors,
indicators achieved by screening and analysis of
worldwide endeavors, in addition to experimental
results presented in different contributions [8,23]. A
medium-scale ZDD facility (desalination/salt

recovery) incorporating state-of-the-art membrane
separation processes, including MF, NF, RO and ED,
in addition to thermal separation modules including
multiple effect evaporator (MED) and evaporator crys-
tallizer with product water production capacity of
20,000m3/d, has been developed as a model for
techno-economic analysis. The selection of the capacity
and adopted technology features state-of-the-art ZDD
facility was recommended for future implementation.
It is worth mentioning that the environmental benefits
associated with salt recovery have not been addressed
in the current analysis.

2.1. Basis of cost estimation

Capital and operating costs for seawater desalting
facility are estimated using “WT Cost II” software.
WT Cost II© is a visual basic software developed by
the Bureau of Reclamation and Moch Associates deal-
ing with water treatment costs.

Basis of cost estimation adopted are as follows:

(1) Direct capital cost includes the cost of land,
major and auxiliary process equipment and
construction costs. Freight and insurance, con-
struction overheads and contingency costs are
part of the indirect capital costs [24].

(2) Annual operating costs are after plant
commissioning and during plant operation
including chemicals, energy, wages, plant
maintenance, expenditures, etc. [24].

(3) Plant life is based on 30 years [25].
(4) “Evaporator/crystallizer” (brine concentrator

unit) costs are based on USBR report (2006) [18].
(5) Drying bed costs are based on Desalting hand-

book for planners (2003) [26].
(6) All capital costs have been updated to 2013

using ENR-CCI cost index.
(7) The revenues are estimated according to

reported market prices of raw salts [27,28].
(8) 0.5% of direct capital cost and 2% of O&M costs

are accounted for auxiliary items.
(9) Financial analysis does not account for the capi-

tal and operating costs of the marine outfall
which would have to be incorporated in the base
case.

3. The integrated desalination/salt recovery facility

The developed integrated desalination/salt
recovery ZDD facility (for water production capacity
20,000m3/d) is shown in Fig. 1. The figure presents
the flow and total dissolved solids (TDS) of each

M.H. Sorour et al. / Desalination and Water Treatment 55 (2015) 2416–2422 2417



stream, as well as salt recovery from different units
based on material balance.

The ZDD facility includes integrated membrane
system comprising MF/NF/RO/ED in addition to
two thermal processes (MED and evaporation crystal-
lization). Feed water stream is subjected to calcium
carbonate precipitation using sodium carbonate at pH
9.2 (Precipitator C). The precipitate is consisted mainly
of calcium ions accompanied with some magnesium
ions. Other water contaminants such as barium, stron-
tium, silica, etc. will be precipitated as well. Bottom of
the precipitation tank with 0.5% solids concentration
will be directed to MF unit. The MF permeate (about
90% of feed flow) with almost no suspended solids
will be fed to NF unit after pH adjustment, while 50%
of the MF reject will be directed to a drying bed
equipped with a clarifier and the other portion is recy-
cled to the precipitator. The brine stream from NF is
directed towards MED process where recovery
reaches 50% as NF removes almost scaling ions. The
MED concentrate stream is further processed using
“evaporator/crystallizer” unit in which most of the
produced salts are magnesium-rich salts. The perme-
ate stream from NF unit is directed to RO as NF elimi-
nates about 40% of the salt load directed to RO unit.
The brine stream from RO unit is further desalinated
using ED with monovalent ion selective membrane.
The reject stream from ED, where NaCl concentration
is up to 20%, is further processed to the pre-men-
tioned evaporator/crystallizer. The diluate stream is
processed using precipitation with sodium hydroxide

at pH 11 (Precipitator H) and the filtrate is directed to
the “evaporator/crystallizer”. About 4m3/d of filtered
seawater will be added to the overall product water
(20,000m3/d) to adjust TDS up to 300mg/l.

The performance indicators and main technical
specifications of the selected units are depicted in
Tables 1 and 2 [6,18,29–33].

4. Financial indicators

Capital and O&M costs, as well as unit costs for
the developed integrated desalination/salt recovery
facility are shown in Table 3, while Table 4 depicts the
breakdown of capital and O&M costs for the selected
units. The financial indicators revealed that the total
capital, annual O&M and unit costs were 99.5M$, 13
M$/year and 2.48 $/m3, respectively. It is observed
that the cost ratios of the major units represented by
membrane and thermal modules to the overall capital
are 38.6% and 59.4%, respectively. The corresponding
values for O&M costs are 41.9% and 15.6%, respec-
tively. The estimated unit cost (2.48 $/m3) is consid-
ered apparently high, which may be attributed to the
involvement of salt recovery unit processes.

5. Revenues generated by salts production

5.1. Impact of salt recovery

The amounts of salts produced by different units,
estimated selling price for raw chemicals and salts

Fig. 1. Schematic flow diagram of the integrated desalination/salt recovery ZDD facility.

2418 M.H. Sorour et al. / Desalination and Water Treatment 55 (2015) 2416–2422



and total annual revenues are depicted in Table 5. The
total desalted water generated by RO, MED and
“evaporator/crystallizer” unit are about 10,000, 5,119
and 4,883m3/d, respectively. Raw CaCO3 generated
after chemical precipitation approaches 47 ton/d. Mag-
nesium salts obtained from the “evaporator/crystal-
lizer” unit were 164 ton/d MgSO4·7H2O, 46 kg/d
MgCl2, while 4.2 ton/d of Mg(OH)2 was generated
from ED diluate. The net daily produced raw sodium
chloride approaches 755 ton/d. It is expected that cal-
cium, magnesium and sodium recovery from the
developed desalination/salt recovery facility reached
90, 72 and 93%, respectively. It is also shown that the
total annual revenues from magnesium salts approach
26% of the total revenues as compared to 54% of
sodium salts revenues.

The total annual revenues approach is 27.5M
$/year and the estimated net annual profit is about
11.1M$/year. In addition, the expected revenues and

net profit for selling produced water and salts are 4.16